For Husgvarna Parts Call 606-678-9623 or 606-561-4983

() Husavama 74 13

1.1995

Spare Parts
Piéces Detachées

Owner's Manual 601 00 14 21
Reference No. 334501 06/28/94

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
4.5HP/20" SNOW THROWER MODEL ST20E

ELECTRIC STARTER REPAIR PARTS

REF. £
ITEMS <l

REF. ITEM
BOTTOM COVER <

REF. ITEM
ENGINE

830
/

REF.
‘NO. | PARTNO. | PART NAME

15 | 601 00 0631 | RETAINER, WIRE

16 | 6010014 18 | SCREW, #8-32X3.00

17 | 601000533 | FLATWASHER .188X.38X.040
18 | 601001419 | NUT, #8-32HEXKEPS

930 | 601001420 | CORD, EXTENSION 10 F
601001421 | MANUAL, OWNERS

{ NOT SHOWN)

3305634

WWW.mymowerparts.com



QNG RS GRLEOGRES- 9623 or 606-561-4983

ENGINE REPAIR PARTS

REF. ITEM
LEFT HAND FRAME

REF. REF.
NO. | PARTNO. | PARTNAME NO.| PARTNO. | PART NAME
10 ENGINE, 4HP 2CYL 45 |601001333 | PULLEY, IDLER
(SEE ENGINE MANUAL) 45 |601001334 | SCREW, 3/8-16X1.50
1; 601001323 acaew. 5/16-24X .63 47 |601001335 | NUT, 3/8-16 HEXCTRLKJAM
b ey diad I ASHER, HYSPTLK 50 |e01 001293 | SCREW, 1/4-20%1.50
601000078 PLATE, ENGINE ADAPTER 51 |601 000018 | FLATWASHER .281X.63X.065
16 601 0000231 SCREW, 5/16-24 X 5/8 52 |801001336 | ROLLER, BELT
20 601001325 BRKT, IDLER PIVOT 53 1601000062 | NUT, 1/4-20 REGHEXCTRLK
21 601 00 00 78 | SCREW, 5/16-24X .63 60 |801 001337 | ROD, CLUTCH
2 g‘ 000023 WA%"'EF‘- HVSPTLK 61 |601000533 | FLATWASHER .188X.38X.040
10013 26| GUIDE, BELT 62 |601000026 |PIN, COTTER
26 1601000019 | FLATWASHER .344X.69X.065 | |gg OPTIONAL
27 16010000231 WASHER, HVSPTLK 70 |60100 1338 | PULLEY, ENGINE 4.5
28 601 00 13 27 | SCREW, 5/16-24X1.00 71 601 00 13 39 | KEY, SQUARE
30 |60100 1328 ARM, IDLER PIVOT 72 1601001340 | PLUG, ENGINE PULLEY
31 |601001329 | SHOULDERBOLT, 500X 182 | |73 |01 000023 | WASHER, HVSPTLK
32 |601000059 | NUT, 5/16-18 REGHEXCTRLK | (52 80100 1341 | SCREW. 516-24X1.00
ﬁ 601 00 :3 32 iPF“NIGvE’g 75 |60100 13 42 | BELT, POLY-V
o ‘531 00133 F‘M{, %LE 76 |601 0013 43 | BRACKET, ENGINE SUPPORT
o | 13321 BoLT, =00% 182 78 {60100 1006 | SCREW, 5/16-18X .63
1000053 | NUT, 5/16-18 REGHEXCTRLK | |79 601000059 | NUT, 5/16-18 REGHEXCTRLK

3307868

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983
4.5HP/20" SNOW THROWER MODEL ST20E

FRAME COMPONENTS REPAIR PARTS

REF.
NO.

PART NO.

PART NAME

80
81
90
91
92
100
101
102
110
111
112
113
114

6010013 45
601001346
601 00 13 47
601 001348
601 00 13 82
€601 0013 49
601 00 00 68
601 00 00 62
601 00 13 50
601 00 13 51
601 00 13 52
601 00 1353

601 00 05 54

FRAME, SIDE RH

FRAME, SIDE LH
CHANNEL, FRAME SUPPORT
SCREW, 1/4-20X2.00

NUT, 1/4-20

BRACKET, FUEL TANK
SCREW, 1/4-20X .75

NUT, 1/4-20 REGHEXCTRLK
TANK, FUEL

SCREW, 1/4-14X .88

CAP, GAS TANK 2CY
TUBING, GAS LINE 11.5IN.
CLAMP, HOSE

REF
NO.

1

PART NO,

PART NAME

120
121
122
124
130

131
132
140
141
142
143
145
146

1147

148

60100 1354
601 00 00 69
601000018
601 00 00 62
601001355

601 00 1356
601 00 1357
601001358
601001359
60100 13 60
601 00 13 61
601 00 13 62
60100 1363
€01 00 01 02
6010013 64

COVER, BOTTOM

SCREW, 1/4-20X1.25
FLATWASHER .281X.63X.065
NUT, 1/4-20 REGHEXCTRLK
GROMMET & WASHER,
ROPE GUIDE

KNOB, SHORT

INSERT METAL, KNCB
SWITCH, IGNIT

WASHER, REGINTLK.

NUT, 5/8-32

2 KEYS & RING

PRIMER, ENGINE

HOSE, PRIM

NUT, 1/4-20

PLUG 27

JW774C

-~ Www.mymowerparts.com




ERLAASONGH R RENR G008 9623 or 606-561-4983

BELT COVER REPAIR PARTS

REF.
NO. PART NO. PART NAME

150 | 601001365 | COVER, BELT

151 | 6010013 66 | SCREW, 10-24X .50

152 | 6010013 67 | NUT, #10-24

157 | 6010013 68 | SCREW, 1/4-14X .75

159 | 60100 13 69 | NUT, 1/4-10

170 | 601001370 | COVER, TOP

171 | 6010013 68 | SCREW, 1/4-14X .75

172 | 6010000 18 | FLATWASHER .281X.63X.065
173 | 6010013 68| NUT, 1/4-10

3307760

WWW.mymowerparts.com




For Husgvarna Parts Call 606-678-9623 or 606-561-4983
4.5HP/20" SNOW THROWER MODEL ST20E |

AUGER HOUSING REPAIR PARTS

REF. REF.

NO. PART NO. PART NAME NO. PART NO. PART NAME

480 | 6010013 73| HOUSING, RING & AUGER 512 | 601000018 | FLATWASHER .281X.63X.065
481 | 601000068 | SCREW, 1/4-20X .75 513 | 801000827 | NUT, 1/4-20

482 | 601 0D 00 18 | FLATWASHER .281X.63X.065 520 | 601001371 | AUGER, ASSY COMP

483 | 6010000 62 NUT, 1/4-20 530 | 601001372 | BRNG & PLATE, ASSY

486 | 6010013 74| SCREW, 1/4-20X .63 531 | 601001381 | RETAINER, BRNG

487 | 60100 1375} BRACKET, STOP 532 | 601000067 | SCREW, 1/4-20X .62

488 | 601001376 | FLATWASHER .333X.87X.119 533 | 6010000 18 | FLATWASHER .281X.63X.065
489 | 601000062 | NUT, 1/4-20 534 | 601000062 | NUT, 1/4-20

490 | 601001377 | BLADE, SCRAPER 540 | 601001382 | SPACER, SLEEVE

491 | 601001378 | RIVET 541 | 601001383 | PULLEY, POLY 6"

492 | 601 0D 00 68 | SCREW, 1/4-20X .75

493 | 601 00 08 27 | NUT, 1/4-20

510 | 60100 13 79 | BRNG. FL

511 | 60100 13 80 | SCREW, 1/4-20X .88

313938AH

~ Www.mymowerparts.com

© rgp— - -



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
4.5HP/20" SNOW THROWER MODEL ST20E

DISCHARGE CHUTE REPAIR PARTS

S
X 591 @/ |

REF.{TEM
HOUSING

REF.
NO. PART NO. PARAT NAME

580 | 6010013 84| RING, CHUTE

£81 | 60100 13 85| SCREW, 10-14X .50
£82 | 60100 13 86| GUIDE, CHUTE

§90 | €01 00 1387 CHUTE, LOWER

591 | €01000066{ SCREW, 1/4-20X .50
582 | 601 00 08 27} NUT, 1/4-20 MAC-LOCK
600 | 8010013 88; CHUTE, UPPER

601 | 60100 13 89| WIRE, HINGE

602 | 601001390 BOLT, 5/16-18X1.25
603 | 6010000 19| FLATWASHER .344X.69X.065
604 | 601000684 | KNOB, T W/ NUT

€605 | 601 00 00 12| NUT, 5/16-18 REGHEX

606 § 6010013 91| SCREW, 5/16-18X.75

607 | 6010000 19| FLATWASHER .344X.69X.065
608 | 601000058} NUT, 5/16-18 REGHEXCTRLK

212986A

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
4.5HP/20" SNOW THROWER MODEL ST20E

WHEEL ASSEMBLY REPAIR PARTS

REF.
NO. " | PART NO. PART NAME

650 | 601001384 | AXLE, SHAFT 7" WHEEL

651 |601000670 | FLATWASHER .381X1.00X.125
660 |601001385 | TIRE & RIM 7X1.50 SEPU

661 |601000670 | FLATWASHER .381X1.00X.125
662 |601001386 | RING, RETE

663 |601001425 | HUB CAP

209A

WWW.mymowerparts.com



o Husayarnalarts Call 6Q6,678-9623 or 606-561-4983

HANDLE REPAIR PARTS
761
760\
REF. [TEM 765 %
RIGHT HAND FRAME / 764 /

750 ©

REF.
NO. PART NO. PART NAME

740 | 601001392 | CABLE, UPPER CONTROL
741 | 601001393 | BRACKET, CABLE ADJ

742 | 601001394 | CABLE, LOWER CONTRQOL
743 } 601001395 | BOOT, CLUTCH SPRING
744 } 601001396 | SPRING, EXTERNAL

750 | 601001397 | HANDLE, LOWER

751 ) 601000069 | SCREW, 1/4-20X1.25

752 [ 601000018 | FLATWASHER .281X.63X.065
753 | 601000062 { NUT, 1/4-20 REGHEXCTRLK
760 | 601001398 { HANDLE, UPPER

761 | 601001399 | BAIL, CONTROL

762 601001400 | BOLT, 516-18X1.75

763 |601001401 | WASHER, FORM .3441D 1.0
764 | 601000084 | KNO8, TW/NUT

765 | 601 00 00 12 | NUT, 5/16-18 REGHEX

3t341C

WWW.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983
4.5HP/20" SNOW THROWER MODEL ST20E

CHUTE CONTROL ROD REPAIR PARTS

7 /’]‘ 863
2"

AR, REF. ITEM
\U”’ LOWER HANDLE

REF.
NO.

PART NO.

PART NAME

850
851
852
853
855
856
857
860
861

864
870
871
872
873
874

60100 14 02
601000020
60100 14 03
60100 14 04
601 00 00 20
6010014 05
601001406
60100 14 07
601001408
€01 000015
60100 14 09
60100 14 10
601 00 14 23
6010014 12
601 00 00 23
601001424

ROD, ASSY UPR CHUTE CTRL
WASHER, FLAT

PIN, COTTER

WASHER, CURVED SPRING
WASHER, FLAT

KNOB, SLEEVE

CAP NUT, PUSH-ON

BOLT, EYE

GROMMET, EYE BOLT
WASHER, REGSPTLK

NUT, 3/8-16

BRACKET, CHUTE ROTATE
BOLT, 5/16-18X .63
WASHER, FLAT

WASHER, HVSPTLK

NUT, 5/16-18

139428

- WWW.mymowerparts.com




FQlHM 118 Rt Grlb 0 §78-9623 or 606-561-4983

DECALS

REF.

NO.

PART NQ.

PART NAME

822
826
828
829
830
831

6010014 22
6010014 14
601001415
601 00 14 16
601 00 14 16
601001417

DECAL,CNTRL PANEL
DECAL, DANGER MUFFLER
DECAL, START INSTR
DECAL, DANGER CHUTE
DECAL, DANGER CHUTE
DECAL, DANGER AUGER

330265A

822

WWW.mymowerparts.com



	Electric Starter
	Engine
	Frame Components
	Belt Cover
	Auger Housing
	Discharge Chute
	Wheel Assy.
	Handle
	Chute Control Rod
	Decals

